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Verification Report
WEH S/ Report NO....coveveeccceeeverenenen, © WTH23H09203299X1C
FAETT Applicant ..o RN R E B TR TR A
Suzhou Wohu Electronic Technology Co., Ltd.
HBE/ ADAIess ..o LTS N T ST K R M S R AR KB A B BF

5F, Building A, Alpha Building, Suzhou Bay, Wujiang District, S
uzhou City, Jiangsu Province

FEMR AR/ Sample Name .........cooevveeveenenn. B I1/RIA5
K E SR/ Test Requested ........cceevveeeeeee. . MRS RoHS 14 2011/65/EU K HA&1T#4 EU

2015/863, XFESLAFIHT. . K. S, ZEBOR. 2R
“ K. DBP. BBP. DEHP. DIBP & & H#EHTIE. / Verify
the Pb, Cd, Hg, Cr(VIl), PBBs, PBDEs, DBP, BBP, DEHP,
DIBP content in the sample with reference to EU RoHS
Directive 2011/65/EU and its amendment Directive EU

2015/863.
K Z518/ Test Conclusion ......cceceeeeennn. . &% PASS
FE A BRI H 8/ Date of Receipt sample..... . 2023-09-15
T B B/ Testing period .....oooveeeveeveeeeanene, . 2023-09-15 ~ 2023-09-19
R4 H#I/ Date of ISSUE....oececveeccinee, . 2023-09-27
KM L5 R Test ReSUlt....cecccccccce, . 2 WiR% T/ Refer to next page (s)

R4 #14E/ Prepared By:
BYITHLRAR ARG R A
Shenzhen Hongcai Testing Technology Co., Ltd.
ik TR VRIS X AT E BT A A X 3R B  30-9 5 1 )2, 2 2. 32 (RETOLE B #) 55)
Address: Building B,Tianji Industrial Park,Floor 1&2&3 N0.30-9 Laiyin Road, Xinsheng Community, Longgang
Street, Longgang District,Shenzhen,Guangdong,China
115/ Tel:+86-755-84616666/400-0066-989 347/ E-mail:service@hct-test.com
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Signed for and on behalf of

Shenzhen Hongcai Testing Technology Co.,
Ltd.
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.45 %% 5/ Report No.: WTH23H09203299X1C

K45 B/ Test Result(s):

||

. FE R
XRF &R | WEER a3
a3 R yioR B XRF Chemical Received HHE
No. Sample Description Test Item(s) Result(s) Result(s) Note
) @ Sample(s)
Date
Pb BL
Cd BL
Hg BL
Cr(Cr(VI BL
g g (Crvl)
2-1 _ Br(PBBs&PBDES) NA 2023-09-15 o
Silver metal shell
DBP NA
BBP NA
DEHP NA
DIBP NA
Pb BL
Cd BL
Hg BL
Cr(Cr(VID)) BL
RO PBBs:ND
2-2 , Br(PBBs&PBDES) IN 2023-09-15 °
Black plastic shell PBDEs:ND
DBP NA ND
BBP NA ND
DEHP NA ND
DIBP NA ND
Pb BL
Cd BL
Hg BL
Cr(Cr(VI)) BL
R EE it
2-3 i ) Br(PBBs&PBDES) NA 2023-09-15 °
Silver metal pin
DBP NA
BBP NA
DEHP NA
DIBP NA
‘ Pb BL
F IS LED Ak cd BL
2-4 | Transparent green LED 2023-09-15 [
Hg BL
body
Cr(Cr(VI)) BL
"] Shenzhen Hongcai Testing Technology Co., Ltd.
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.45 %% 5/ Report No.: WTH23H09203299X1C

||

=]
XRF &R | WEER #qu&
a3 FE AR yioR B XRF Chemical Received HE
No. Sample Description Test Item(s) Result(s) Result(s) Note
) @ Sample(s)
Date
Br(PBBs&PBDES) BL
DBP NA ND
BBP NA ND
DEHP NA ND
DIBP NA ND
Pb BL
Cd BL
Hg BL
FEH A LED Ak Cr(Cr(VI)) BL
2-5 | Transparent yellow LED | Br(PBBs&PBDES) BL 2023-09-15 °
body DBP NA ND
BBP NA ND
DEHP NA ND
DIBP NA ND
Pb BL
Cd BL
Hg BL
R 4R 5 crCrvh) oL
2-6 : . Br(PBBs&PBDES) NA 2023-09-15 °
Silver metal pin
DBP NA
BBP NA
DEHP NA
DIBP NA
%£¥E/ Note:

o=SZRRA I Af i (Actual tested sample)
PZAR S B AR 4w 5 8 WTH23H09203299C (K35 i

This report replaces the report which report No. is WTH23H09203299C.

£7E/ Remark:
PeBH(Remark):

(1): ED-XRF faill(ED-XRF test):
(@) X TR A% PBBs/PBDEs, ED-XRF 45 R BRI L Br & X THRAYIE Cr(Vl), ED-XRF 4531 B/

1. Cr & & (For the restricted substances PBBs/PBDES, the ED-XRF results show the total Br content; for the
restricted substance Cr(VI), the ED-XRF results show the total Cr content.).

3/7

"] Shenzhen Hongcai Testing Technology Co., Ltd.

HCT/RF-23-

19




.45 %% 5/ Report No.: WTH23H09203299X1C

H® 4

(b) ED-XRF Frf5 (A 45 5 RPERI S ik, 40 ED-XRF 45 4t H IEC 62321-3-1:2013 AITALE & e, £
7 FH ORGSO VRS I RE T (Results were obtained by ED-XRF for primary screening, and further
chemical testing are recommended to be performed, if the concentration exceeds the below warning value
according to IEC 62321-3-1:2013.).

A7 (Unit): mg/kg

TLER REM & SEME
(Elements) (Polymers) (Metals) (Composite material)
Pb BL<100 <X <1200=<OL BL<100<X<1200<0L BL <80< X <1300<0L
Cd BL<30<X<120<0L BL<30<X<120=<0L BL<30<X<120<0L
Hg BL <100 <X <1200=<OL BL<100<X<1200<0OL BL <80< X <1300<0L
Cr BL <200< X BL<200<X BL <150< X
Br BL=<200<X BL<200<X

(c) BL=ED-XRF 73 #1 ik T-FR fE& (Below Limit by ED-XRF analysis),
OL=ED-XRF 43 #77% T-FR & (Over Limit by ED-XRF analysis), IN=Aff 5 (Inconclusive),
NA=Ai& f(Not Applicable), --- =4#E(Not regulated), X=7 % #t—L#li(need further chemical analysis)
(A TEAMEL, ED-XRF il o 2 Ar 43 50 v] 58 54 & b SEPR & A8 F (For composite material,the ED-
XRF results may be different to the actual content in the sample.).
(2): A2 292 PR {E (Chemical test and regulatory limits):

. SN —_— . FRAB (35— H i
SRIBLE! H i HrcEs Jrier | TR
) (Limit(by weight in
(Test Items) (Test Method) (Test Equipment)| (MDL) .
homogeneous materials))

Pb IEC 62321-5:2013 ICP-OES/AAS 2mg/kg 1000mg/kg
Cd IEC 62321-5:2013 ICP-OES/AAS 2mg/kg 100mg/kg
Hg IEC 62321-4:2013+AMD1:2017 | ICP-OES 2mg/kg 1000mg/kg

% JE(Metal) | IEC 62321-7-1:2015 UV-VIS 0.10ug/cm?
Cr(VI) — 1000mg/kg

& (Others)| IEC 62321-7-2:2017 UV-VIS 8mg/kg
PBBs IEC 62321-6:2015 GC-MS 5mg/kg(Each)| 1000mg/kg(Sum)
PBDEs IEC 62321-6:2015 GC-MS 5mg/kg(Each)| 1000mg/kg(Sum)
DBP IEC 62321-8:2017 GC-MS 30mg/kg 1000mg/kg
BBP IEC 62321-8:2017 GC-MS 30mg/kg 1000mg/kg
DEHP IEC 62321-8:2017 GC-MS 30mg/kg 1000mg/kg
DIBP IEC 62321-8:2017 GC-MS 30mg/kg 1000mg/kg

(@) Mg R shr: wJ& M Cr(VI)Z& pglem? ;

H 44 mg/kg(Unit of Chemical test result: Cr(VI) of

metal:ug/cm?2,Other:mg/kg); pg/cm?2 (microgram per square centimeter fif 7545 °F- /5 JEK), 1mg/kg=1ppm=0.0001%,
mg/kg (milligram per kilogram =5 & T-72) = ppm (parts per million & J34+2), ND =A% H (T 5 1546 H BR) (not
detected (less than method detection limit)), MDL=Method Detection Limit 7734 H R, --- =& 34780 (Not

Conducted)

(b) & JEE)Z JL BRI 7 v IEC 62321-7-1:2015: O/ IR E & T 0.13pg/em2 iy, #ESCNFEE, BISH S
M @IS ES K BN ND(IK T 0.10ug/em?2 )i}, FESCNBAYE, BERAEI RIS 8 @48 IIREN T
0.10pg/cm?2 55 0.13pg/em?2 2 [AIR}, Joik B He A 2 SAR MBS RIS FIAMAR IR 5 3 TH 22 5 1T RE 2 o m I 5 45

417
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Fs T ARIRFIE S B AAAE SRR AR T, A Ol B 7S U 6 e i 225 SRAN REA R AL I B A0 1 25 7S A A% AR 2 (For
corrosion-protected coatings on metals,according to the test method IEC 62321-7-1:2015:(The sample is positive
for Cr(VI) if the Cr(VI) concentration is greater than 0.13ug/cm2. The sample coating is considered to contain
Cr(V1); @The sample is negative for Cr(VI) if Cr(VI) is ND (concentration less than 0.10ug/cm?2). The coating is
considered a non-Cr(VI) based coating; ®The result between 0.10ug/cm? and 0.13ug/cm? is considered to be
inconclusive -unavoidable coating variations may influence the determination; The surface difference of samples

.45 %% 5/ Report No.: WTH23H09203299X1C

from different individuals may affect the determination results of Cr(VI); Information on storage conditions and
production date of the tested sample is unavailable and thus Cr(VI) results represent status of the sample at the

time of testing.).
(3): XFAHRE B F FRbR R AORE S HEAT 07 1% K Ak 2446l (Screening and chemical tests were performed for the samples

indicated by the photo in this report.).

¥ % P B/ The photo of the sample

TESTING CERTWICATION
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.45 %% 5/ Report No.: WTH23H09203299X1C

# 4 Mt B/ The photo of Disassembly
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A/ Statement:
1. AR S Toa i N5 A H & 3.
This report is considered invalid without approved signature and special seal.
2. AT LB, FESRIRE GG B RFET R AL, BT RO B S 15T, HCT ARAZSEH S,
The Applicant name and Address, the sample(s) and sample information was/were provided by the applicant
who should be responsible for the authenticity which HCT hasn’t verified.
3. AIERMLER (i) AU SZIFE & 75T .
The result(s)(conclusion) shown in this report refer(s) only to the sample(s) tested.

/A% Shenzhen Hongcai Testing Technology Co., Ltd.
m 6/7 HCT/RF-23-19
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.45 %% 5/ Report No.: WTH23H09203299X1C

R& HCT BiFEE, AMFEHTEHARE .
Without written approval of HCT, this report can’t be reproduced except in full.
76 CMA PR & AR T2 RIE. #e. WL ES RS it RS H ), RS
The result(s) in no CMA logo report shall only be used for client’s scientific research, teaching, internal quality
control, product research and development, etc..and just for internal reference.
A CNAS bRl g ity “n” AR IZAT I H 2K H1i CNAS .
The “n” in CNAS logo report means that the test item(s) was (were) currently not applying for CNAS
accreditation.
AR A5 FH ) R -
Decision rules used in this report:
() TR ARG W SR 4] B9 R0 o A R 5 1D 4 RN 5
(2) T A ISR A B2 H A R U R A i, TUIA% I (CNAS-GLO15 HE SN RF S PE A B FE R ) 6.2.1
{47 B2 52 (w=0) i) — 754 & R -
B (FE32) - IAHE AL T A VFIX TR A -
ANERGEEL)-- AT E AL T A VR IX A BLAE
(1)According to the Decision rules in the regulations/standards listed in the Test Requested;
(2)If there is no Decision rules specified in the regulations listed in the Test Requested, then according to
CNAS-GLO015 Guidelines on Decision Rules and Statements of Conformity, 6.2.1, Simple Acceptance (w=0) of
The binary Decision rule:
PASS (Accepted) - The measured value is within the tolerance interval.
FAIL (Rejected) - The measured value is outside the tolerance interval.
====== #5457/ End of Report ======
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